J\7 i e

EIhe T EAE2H)# INDUSTRIAL SEWING MACHINE

M@

DIB) [

)

MT4000

MULTI-NEEDLE

CHAIN STITCH MACHINE

( Parts List)

http://www.kingtexsewing.com.tw NO.MT6306-C-05-10

C. SRS EIRAS CHING CHI MACHINE CO., LTD Ver 1.0 2005.10



MODEL NUMBERING
MT-4504P -064 1/PMD

@ @ & @ ©

Model™

MT-45:General Sewing
(Standard Type)
MTS-45:General Sewing
(Short Cylinder Bed Type)
MT-40:General Sewing
(Single Chain Stitch)

¢

Sub-class:

A:Bisector Presser Foot

Number Of Needle:
04:4-Needle
06:6-Needle
09:9-Needle
12:12-Needle
13:13-Needle
17:17-Needle
23:23-Needle

Puller Teeth:
Standard Type:
Upper Roller:28 Teeth
Lower Roller:15 Teeth
0:Upper Roller: 0 Teeth
Lower Roller: 0 Teeth
1:Upper Roller:18 Teeth
Lower Roller:10 Teeth
2:Upper Roller:22 Teeth
Lower Roller:12 Teeth
3:Upper Grooved Steel Roller

Roller Length:
MT-4504P:62 m.m.
MT-4506P~MT-4523P:79 m.m.

Optional Device:

AL004:Presser Foot Lifting Device
TB004:Reinforce Tape Attaching Device
PMD:Lower Feed Metering Device

Needle (inch/m.m)
Distance Needle
Code Distance
032 1/8"
048 3/16"
050 Sm.m
064 1/4"

085 1"

095 1-1/8"
106 1-1/4"
127 1-1/2"




H#k TABLE OF CONTENTS

frak % TR H X

Ref. No. Description Page Number
1 AL EEZ FFrame COMPONENTS (—) =mnmmmmmmmmmmmm e oo oo 1
2 ARSI EEZ A Frame COMPONENtS () =m-mmmmmmmmmmmmm e s e e e 3
3 9 T #E A F Thread Tension Mechanism (MT4001-MT4004) ----=-mommmmmmmom oo 5
4 iR T #E A Thread Tension Mechanism (MT4006-MT4012) ------mxmmmmmmmmmm e 7
5 B B8 B2V E Bushing And O] S€al == mmmmmmmm e oo oo 9
6 ST BLAH R 2 Needle Bar MEChaniSm =-------m-mmmmmm s e oo 11
7 Nl BELAHBE Z A Crankshaft MeChaniSIm -----=-m-mmmmmmm s e 13
8 HEAG AR REFeed MeChaniSmm «-----smmmmmom oo 15
9 At 3 0 8 B B RS 00 Der MECRANT SN === 17
10 JER B B A B 25 Presser FOOt MeChaniSm == -n=nmmmmmmmm s e e oo oo 19
11 VG R ALubrication MeChaniSm === =-snmmmmmmm e e e oo 21
12 %5 | K Hdm SR ear Puller MEChANiSI -----m-m-mmmmm s e oo 23
13 %5 | K Hdm SR ear Puller Mechanism (MT4001-MT4004) ------n-mmmmmmmmmmm oo 25
14 %5 | K Hdm e fERear Puller Mechanism (MT4006-MT4012) ------m-mmmmmmmmm s e e 27
15 66709&66706 ##ZThread Stand Mechanism (MT4001-MT4004) ~-=----mmmmmomem s 20
16 66711-5 #Z8Thread Stand Mechanism (MT4006-MT4012) === mmmmmmmmm e e 31
17 R Tension Stand Mechanism (MT4006-MT4012) == mmmmmmmm e 33
18 TEFRBAFEGAUZE PaAItS =nmmm e e e e e e oo 35
19 TR-2 #EIR E im0 2 F 51 F%Parts List For Roller Set (MT4004) -=-=-=nmnmnmmmmm oo 37
20 FEELHT A Supporting Board =----=nmmmmmm e oo e 39
21 B R AR ACCESSOTIES =mmmmmmmmm e e e e oo 41

22 R TE R H1FeGauge Parts LISt ----mn-mmmmm s 43



| AfE LA EEEA(—) Frame And Cover (—)

S B
S & Z N
> ) a
& e
& -
-
- "
-
l FOR MODEL
MT4006-MT4012

~
:
|
|
[



| AfE LA EEEA(—) Frame And Cover (—)

Jr ok
Ref. No.
*]

2

O 00 1 ON L~ W

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
*37
38
39
40
41
42
43
44
45
*46
47

Ykl iR sk

Parts Number
2310000101
2310000102
2310000103
2310000104
2310000105
2310000106
2310000107
2310000108
2310000110
2310000111
2310000112
2310000113
2310000114
2310000115
2310000116
22000001051
66477-1
66485-2

66620
8MMO08502513A
8MC04281207D
8MMO04280807A
8MB04280807K
8MMO08502013A
8SMO5281017A
2100000244

2110001507
2310000133
2310000134
2310000135
2310000136
2310000137
2310000138
2310000139
8MMO04281007A
90PW030
8MP03200606A
66451
2310000144
231A0000145
231A0000146
66477-4

CZ

Description

SIHEFEE Needle COVEr =mmmmmmmmmmm e
BRI Supporting Bar ------csmcsmnsmns oo
TEEIFE Supporting Bar =-----mmmm e
P EHZE TOP COVEr ~mmmmmmmmm e m e
SHEZE Needle COVET —mmmmmmmmmm s m oo m oo

$4H Plate --

THEE O1l ReSErVOir ~mmmmmmm e e

#8 Pin -------

HE Gasket
HE Gasket
HE Gasket

THEE O1] WINdOW  =-mmmmm s
TEEALEE Cloth Plate =----mmmmmmmmmm s
TEALIHE Bracket -----m-mmmmmmmm oo

FLZE Plug ----

FLFE Plug (CTOL0S)wwmmemmemmemmemmemmemmeemeameemeemmemeemeameemeemmemeemeemea
MEZZ TR Machine NO. Plate -------mmmmmmmm e oo
UGN Plate ~-m-mmmmmmme e e e

#1€T Rivet --

B2 Screw (M8-1.25%25) (MTO122)wwnmemmemeemeemmemmemmeemeemeameemmemeamea
B2 Srew (CTOT02 M4=0.7512) wemeemmemmeameemeemeemmemeameemeameemmemeenea
B SCrew (M4-0.7%8) (MTO124) «eneemmemmemeemeemeemmemeameameameemmemeemen
HES% SCrew (CTO21S MA-0.T#8) <nvemeemmemmemeameemeemmemmeameameameemeemeenea
B85 Screw (CTO106 M8-1.25%20) <neemsemmemeemsemeemmemmeameameemeemmemeemea-
H24% Screw (SHO243 3/8"-28%10) «nremmemmemeemeemeemmemmeammemeemeemmemeemen-
FE Washer (Sh0244)--nmmmmmmmm oo

Y #E Oil Sign Gauge (R6031507)  =mmmmmmmmmmm e
FETH Frame Unit ---m-mmmem e oo e e
FEEH B TZE Bracket -mmmmmmmm s el
[B B BE BIaCKet ==-mmmmmmmm e e e e oo oo
# H$t Safety Plate (MT4001-MT4004) --nnvmemeemmemmeemeameemeemmemeameanen
2 H 8% Safety Plate (MT4006-4023) -eneemmemeemeemmemeemeameemeemmemeameanen

BEHE (Stud)--

PETE BEFE WASHET =mmmmmmmmmm e e
144 Screw (FT0203 M4-0.7%10) =-=nn=mnmmmmmmmmmmmmmmmmm e e oo
HH Washer (CTO30211) --wsmmemmeemmeemmmmmemmmemmeemeemeemmeemeemeemmeemeenee
B 4% Screw (MT0142 M3-0.5%6) =-mmnmmmmmmmmmmmmmmm e mom e oo

HEAK Paster --

SHEFEZ Needle COVET ~mmmmmmmmmmmmm o s m oo
% F 15 204 Bracket Asm (MTA001-MTA004) «nvmeemmemmemeemeemmemeamen
2 H 91572540 Bracket ASm (MTA006-4023 ) <cmeemeemmeemmeameemeemmeameemes
B S A Welght Paster ---m-mmmmmmmm s

* For MT4006-MT4012 Use.

N G T G I Y (S Gy G G G G GG (N e GRS U W S S

—_
(e

[ N U T S

SN G UGS NG Y O Y O Y G S G G



2 ARBEHL LS Frame Components ()

FOR MODEL MT4004

33
3
2




2 ARBEHL LS Frame Components ()

Jy ok
Ref. No.
1

O 00 1 O\ L A~ W o

11
12
*13
*14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52

Ykl iRk

Parts Number
231A0000201
2310000202
2310000203
2310000204
2310000205
2310000206
2310000207
2310000208
2310000209
2310000210
2310000211
2310000212
2310000213
2310000214
23100002151
22000001091
2310000217
2200000245
2310000219
2310000116
2200000121
8MMO04281207A
2100000223
90SW040
2310000225
8MQO04280808A
8MMO05321009A
8MMO04281007A
8MD04281008C
8MB04281007K
2310000231
2310000232
8MB04280607K
8MP06401011A
8MP04280808A
2210000119
2200000224
8MB04283809E
2200000228
8MB04280705M
8MC04281407D
8MN04280400A
2210000238
8MMO04280807A
2310000245
2310000246
2310000247
8MC06400810A
2310000249
8MP04281008A
231A0000251
66455

CZIN

Description

SEEAH Edge Guide Asm. (Mt4504)--mmemmemeemsemsememeamcamcemcemceceamccee

Mg Edge Guide
Mg Edge Guide

FHHE Needle Plag Seat ------nsmnsmmmmmmmmsm oo

## Cover ------

THEIANZE Lower Shaft CoVer -----smmmmmmmmmmmm e

FEER Spacer ------

B # Fr Gasket

NEEAREE Cloth Plate ------mnmmmmmmm oo

f& Fr Defender --

NIRRT Cloth Plate -----mmsmmmmmmmmm oo

B2 Front Cover

## Cover ------

$HAE Needle Plate Seat -------mn-mmmmmmmmmm s

EfE Edge Guide

BT T (@ (1

fL%E& Plug -------

BT T (G (1

fLZE Plug -------
fLZE Plug --------

g Latch Spring (CtO121)-mmnmmmmmmmmmmmmmm oo
0 IO L (11—
FAB Washer (CT0232)--mmmmmmmmmmm e oo
i 55 A Spring Washer (UTB0317) -------mmmmmmmmmmm s
Pz E e Corrugated Washer --------mmsmmmmmmmmo oo
#24% Screw (UTBO109 MA4-0.7#8) --nnemmemmemmommmemmemmemmemmomnememenneneas
N (O N (7L T L 1) J N —
B85 Screw (FT0203 M4-0.7#10) =-m-smvmmemmemmemmemmmemmemmemmemmememennen e
B4 Screw (M4-0.7%5) (MT0229) =--nmemmemmmmemmemmemmemmemnemmememeees
B4 Screw (CT1237 M4-0.7%10) =--ememmemmemmemmemememmemmemmemmemenennenees

f@Et Spacer -----

G ) N —

B2 5% Screw (M4-0.7%6) (MT0233) =---nmremmremmeemmmemseemnea e nemnecee
B85 Screw (M6-1%10) (MT0234)------nmmmmemmremmmemmemnemeecmecne e
B25% Screw (M4-0.7#8) (MT0235) --nmremmremmeemmmemsermneemca s

=

B Rubber Cushion (FTO119)------mnmmsmmmmsmmmmms oo

FZBE Hinge (Ct0224)-=--mmmmmmmmmmmmm oo

EH Stud (M4-0.

75#38)(CT0227 )= wmmwmmemmeemmeemmeamcemeammeamceameemneancan

H /2B Washer (Ct0228)------nnmmmmmmmmm s
HZ4% Screw (M4-0.7#7) (FTO247) -onvmmemmemmemmemmemmememmemmemnemmemmemenenees
B2 4% Screw (M4-0.7%14) (CT0225) -mnrmmemmemmemmemmmemmemmemmemmemmemenenees
H25% Screw (M4-0.7%4) (CT0229) wnwmmemmemmemmemmemmmemmemmemmemmemmemenenees
LV T 1
#2845  Screw (M4-0.7%8) (MTO124) -wnmmrmmommemmemmemmmmmm e

F&Z Spacer ------

SR Support ing ROd =--mmmmmm s e e oo

#F Washer -----

e N o (o3 ) 0 (. S —

fL%E Plug -------

5% Screw (M4-0.7%10) (MT0250) --nnrmmemremmmemmemnemnemecneceaceeeo
TN ZEA Lower Shaft Cover ASm ---------mmmmmmmmmsms oo

HEH#L Paster ------

DO DO LI = DO = DD DD = = = = e e e e e e e e e

—_
—_

— o = = N L N/ = N W N/ N/ =N = — N =N



3. 55 J1 i # 2 }: Thread Tension Mechanism (MT4001-MT4004)

BUFFRIIE  Ant Reg.

Model

BN | b | aon

Ref. No.
15 2 4
16 2 4
17 2 4
18 2 4
19 2 4
20 4 8
21 2 4
22 2 4
23 1 2
24 2 4
25 2 4




3. 55 J1 i # 2 }: Thread Tension Mechanism (MT4001-MT4004)

Jy k%
Ref. No.
*1

*7

~ O\ DB~ W

w3 Q
10
k] ]
TP
13
14
15
16
17
18
19
20
21
22
23
24
25
*26
*2
28
29
s 3()
3k 3]
32
33
3k 34
sk 35
3 36
37
38
3% 30
%% 4()
*41

Ykl iRk

Parts Number
2320000301
232A0000302
2310000303
2310000304
2200000704
2310000306
8MB85240806K
2310000308
232A0000309
2310000310
2320000311
2320000312
8MP06401211A
8MQO04280808A
2100001121B
2200000303
2100001132
2200000305
2100001127
2100001126
22000003081
22000003091
8MC05321208A
2200000311
2200000312
2210000534
8MNO03200300A
8MMO04281007A
8MB04280807K
2310000344
8MK95301407A
2100000223
2310000333
2310000341
2310000342
2310000343
2310000337
2310000338
2310000339
8MMO04281207A
221A0000563

CZIN

Description

EEREE Tension Post SUPPOIt =-nmmnsmmsmmmmmmsm oo
F2mmiH Thread Tension Mechanisme---------s-nnsmmsmmsmmssm oo
AR Thread Guide -----m--mmmmmmmmmm oo
AR Thread Guide -----mmmmmmmmmmm oo
iz # ke Teeth Washer (CTO704)------nmmnmmmmmms s
AR Thread Guide ------smmsmmmmm oo

BE4% Screw (CT0635 M3.5-0.6%8)
B Thread Guide

#a#R#AH Thread Tension Mechanisme---------nssmnnnmsmmmmmmmonccec oo

¥ Spring --

FARRML Release Wedge ------mmmmmmmmmmmmms ool
LR Tension Post SUPPOIt ----nmmmmmmsmm s
N A0 =TV C U (S ) —

A% Screw (UTB0109 M4-0.7+8)
5 7 A 4 SR

£% Bushing

Tension Nut (Blue) (SHI1121)-=-===mmmmmmmmmmmmoe oo
(CTO303) = m oo

FEE Spring (Blue) (SH1132)-m-mnmmammmee e
P Spring Set (CT0305)---m-mnmmmmmm e e
STEE Felt (SR 1127 )-wemmemmemeemmemmemmemeemeemeemmemmemeemeemeemmemmemeeneeee
IR JIHEHI % Tension Disc (SHI126)----m-mmmmmmmmmmmm e
I (o011
FEER Spacer (Ct03091)-mmnmmmmmmmmmm e oo

AR Screw (M5-0.8%12) (MT0332)

AR Thread Guide (CTO311)--nmmnmmmmmmmmmmmmm oo
iR Thread Guide (CT0O312)---nmmnnmmmmmmmm oo

EfiE Collar

HEE% Screw (M3-0.5%3) (CT0115)
8% Screw (FT0203 M4-0.7%10)
8% Screw (M4-0.7%8) (CT0215)
255 Stud -----
1255 Screw (M4.5-0.75%14) (CT0837)

FAFE Washer (CT0232)--nmnmmmmmmmmmmm e oo oo
EHE Thread Guide ---=-=--mmmmmmm e

SEFL Link -
HHA Lever ---
% Stud -----
B4 Pipe ------
#ifi Shaft -------

FEER Spacer (See left Page) (CTO3091)---mmmmmmmmmmmmmmmmcm e
255 Screw (M4-0.7%12) (CTO202) -ceemmmeeemmmeemmmmemmeeammmeameeemeeemes
EN B Collar ASm.(FO534A)-mmmmem oo

* MT4001-MT4002 FHFor MT4001-MT4002. Use
% MT4004 FHFor MT4004 Use

1 PN b e b e b b e RO e

== e e e e e e = DD = = = DO DD )



#FE M- Thread Tension Mechanism (MT4006-MT4012)

1




4, 55 S 3% Z 4 Thread Tension Mechanism (MT4006-MT4012)

Jy k%
Ref. No.
1

O 00 1 O\ L A~ W o

11
12
13

Ykl iRk

Parts Number
2320000401
2320000402
2310000403
2310000404
2310000405
2310000406
8MB85240806K
2200000704
2310000417
8MB04280807K
8MQO04280808A
2100000223
8MMO04281007A

CZIN

Description

E AR Thread Guide ------m-mmmmmmmmmmee oo
E R Thread Guide ------m-mmmmmmmmmmee oo
HHR Thread Guide -----m-m-mmmmmmmmemem e
HHE Thread Guide ------=-m=mmmmmmmmmmee e
E R Thread Guide -------m-mmmmmmmmemeee e
H# Thread Guide -----m-m-mmmmmmmmmmee e
§24% Screw (CT0635 M3.5-0.6%8) --nnvmeemeemeemmemeamenes
E I #E Teeth Washer (CT0704)-------nmmmmmmmmmmmmeeeeee
EHHR Thread Guide ------m-mmmmmmmeee ool
B24% Screw (CTO21S MA-0.7%8) <mmemmemeemeemeemmemmeamenes
§24% Screw (UTBO109 M4-0.7#8) -wnmemeemeemeemmemmeamenes
# P Washer (CT0232)---mmmmmmmmmmmm e
BZ5% Screw (FT0203 M4-0.7#8) «eneemmemeemeemeemeemmemenes

LW L ™ — = = = = = e



5.8 Byl 3 Bushing And Oil Seal




5.8 Byl 3 Bushing And Oil Seal

Jy k%
Ref. No.
1

O 00 1 O\ L A~ W o

11
12
13
14
15
16
17

Lt T

Parts Number

2200000404
2310000518
2310000519
2310000504
2310000505
2310000506
2310000507
2310000508
2310000217
2310000510
2310000511
2310000512
2310000513
2310000514
2310000515
2310000516
2310000517

CZN

Description

HIEF Ol Seal (CTOA4)-mmwmmmmmmmemmmemmmemmmemmemmeemcmemmem e

#fili# Bushing
i@ Bushing
fili# Bushing
fifi#l Bushing
fifi#l Bushing
fifi# Bushing
fifi# Bushing

fLZE Plug ----

fifi# Bushing
fifi# Bushing
fifi# Bushing
fifi# Bushing
fili# Bushing
fili# Bushing
fili# Bushing
WHE Oil Seal

— e = = DD = = = DD = DO DD e



6.5+ R ELAHRA 2514 Needle Bar Mechanism

RN
/ \
WY
LN
= )

\




6.8 ELAHRE 2514 Needle Bar Mechanism

Jy 5%
Ref. No.
1

0O ~J1 O\ Lt A~ L

11
12
13
14
15
16
17
18
19
*20
21
22
23
24
25
*26
27
28
29
30

Ykl iRk

Parts Number
2310000601
2310000602
2310000603
2310000604
2310000605
2310000606
2310000607
2310000608
2310000609
2310000610
2310000611
2200000245
2200001044
8MNO06400800A
8MMO04281007A
8MN04280500C
8MMO06401010A
2310000618
2310000619
2310000620
8MB04280608A
8MMO06401610A
66800
2310000624
2310000625
2310000626
8ME04280708A
8MN04280600A
2200001029
231A0000630

I
Description

V538 Guide Block
W HE Slide Block
#F4% Needle Bar

WA HE
Amt.Req

HLAR
HAR
HAR

Connecting ROd === mmmmmmmm oo e

Connecting Rod
Connecting Rod

SEHEAES Pin -------
fii Shaft ----------
TN Collar ---

IEHEFAE Thrust Bearing =------s-m-ememmmm s oo

wES Oil Seal ----

FLIE Plug (CT0245)--mmmmmmmm oo
IEHERHZK Thrust Bearing (CT1044)-----mmnmmmmmmmmmmmmm oo
IR Screw (CTO549 MO-1#8) =-nmmmmmmmmmms oo
B85 Screw (FT0203 M4-0.7%10) =wnnemmemmemmmemmemmemnemmemmemememnemeemeen e
IR Screw (M4-0.7#5) (FT1222) ----nsmmmmmmmmmmmmm oo
IR Screw (M6-1%10) (MTO419) ---nmmmmmmmmmmmmm e
AR ] T JHE HOLAET =mmmm e e
L Thread Guide -------mmmmmmmmmmms s
L Thread Guide -------mmmmmmmmmm s
% Screw (UTBO130 M4-0.7#6) -----mnmmmmmmmmmmmmm s
IR Screw (CT0625 MO-1#16) =--nmnmmmmmmmmmmmmmm e

HER Oil Wick----
HEZE Cover -------

B TE . HOLAET = mmmmmmmmmm s e oo
B TE L HOLAET ~-mnmmmmmmmm s e oo o
HE 5% Screw (CT0206 M4-0.7#7) =--mmmmmmmmmmmmmme oo
HEH% Screw (CT1223 M4-0.7%6) ---nmmmmmmmmmmmmmmmcmm oo
FLIE PG (CT1029)x-cwmmemmmemmemmemmemmemeemeemeemmemmemeememe e emeememeaee
SHAREH Connecting Rod ASM.---mnmnmmmmmmmmmmsmm oo

— o= AN = = LW DN = = L NN RN NN DN e e



7. T EEAH R 224 Crankshaft Mechanism

38




7. T EEAH R 224 Crankshaft Mechanism

Feik  VIRlEReE

Ref. No. Parts Number

1 2310000701

2 2200001029

3 2100001501

4 23100007041

5 2310000705

6 2310000706

7 2310000707

8 2310000708

9 2310000709

10 2310000710

11 2310000711

12 2310000712

13 2310000713

14 2310000714

15 2310000715

16 2310000716

17 2310000717

18 2310000718

19 2310000719

20 90BB1740126

21 90BB1740122

22 2310000722

23 900R140

24 90SCR140

25 8MB95301807K

26 8MB95301507K

27 8MB95301106K

28 8MN05320600C

20 8MNO05320600A

30 EMMO04281007A

31 66800

32 EMNO06400800A

33 231A0000733

34 231A0000734

35 231A0000735

36 231A0000736

37 231A0000737
232A0000738

38

CZI

Description

SHENL AT TR Belt COVer —mmmmmmmmmmmmm oo
FLIE Plug (CT1029)mmmmmmemmeemmeemmmmmemmmemmemeemmeemmemeemeemmeemeemeeneee
YEFAR Seal (SH1501)-mnmnmmmmm e
B Crank Shaft —-e-emememe e

IE#% Stud --

HEAR Connecting ROd =-=nmmmmmmm e
BRARFETE Ball Stud ----m-mmmmmmmmmmmmmm oo
TETADE S, GUide --mmmmmmmmmm e s
AR Connecting ROd =-mmmmmmm e e e e
FE1E4 Clutch SIEEVE =-mmmmmmmm s m oo
PRCN S BCCENTITIC ~mmmmmmm s oo oot

#fi Shaft ----

I Worm
$12 Cover

TEALER COlIAr =mmmmmm e s e e e oo

#hE Washer

FAPB(B)  Washer ----mmmmmmmmmm oo

WRIE Nut ---
IE0E Nut ---

PR Ball Bearing (MT0720) =------nmmmmmmmmmmm oo
R K Ball Bearing (MT0721)--m=nnmmmmmmmmmm oo
OfFHiER O Ring (BREE @ 1.2) ----mmmmmmmmmomoosmm oo
OfFHiER O Ring (BREE 9 2.4) --nmmmmmmmmmom oo
CIPHIER € RING =-mmmmmmmm s
B2 4% Screw (MTO725 M4.5-0.75%18) =-nmmmwmmrmmemmemmemmemmemememmemneneen e
B24% Screw (MTO726 M4.5-0.75%15) =-nrmmemmemmmmemmemmemmemmemmmemmenneneen e
B85 Screw (MTO727 M4.5-0.75%11) =-nrmmemmmmmmemmemmemmemmemememmemnen e e
B24% Screw (CT350248 M5-0.8%6) ~-nrmwmmemmmmemmomemmomemmemmmemmememmemenees
B85 Screw (MT0729 MS-0.8%6) --vnmemmemmemmmemmemmemmemmemmemememmemeem e e
B24% Screw (FT0203 M4-0.7#10) =wenrmmrmmemmemmemmmmmmemmemmemmemmemmmenenes
TR OF1 WHCK =mmmmmmm e
T (e (T LY N e Y
HAEAH Connecting Rod ASM. =--mmmmmmmmmmmm oo
HAEH Connecting Rod ASmM. =--mmmmmmmmm oo
HAREAH Connecting Rod ASm. =---mmmmmmmmmmmm oo
A Crank Shaft Asm. ----smmmmmmmm oo
HAEAH Connecting Rod ASmM. =--mmmmmmmmm oo
HARAH Connecting Rod ASm. =--mmmmmmmmm oo

== = = = DD LW OO DD — DD e e e b e e e b e e e e e e e DD



8 EFG B HERE Feed Mechanism ﬁﬂ




S EAA MRS Feed Mechanism

FPaR YrkRE

Ref. No. Parts Number

1 2310000801

2 2310000802

3 2310000803

4 2310000804

5 2310000805

6 2310000806

7 2310000807

8 2310000808

9 2310000809

10 2310000810

11 2310000811

12 2310000812

13 2310000813

14 2310000814

15 2310000815

16 2310000816

17 2310000817

18 2310000818

19 2310000819

20 2310000820

21 2310000821

22 2310000822

23 2310000823

24 2310000824

25 2310000825

26 2310000826

27 90ER100

28 90ER040

29 900R050

30 2200001025

31 O0NB182217
32 90NB252913
33 2310000833

34 66800

35 2200001029

36 8MMO04281207A
37 8MN05320600C
38 8MNO04281000A
39 8MN04280400A
40 8MN06400600A
41 8MN04280500C
472 8MN05320600A
43 8MNO05321000E
44 8MB03200403C
45 8MMO6401510A
46 8MNO05320500E
47 8MNO03200300A
48 231A0000848
49 231A0000849
50 231A0000850

% T

Description

TEEDBE StOPPEr PIN =-mmmmmmmm oo oo oo

0O A

7 E Spring ----
fifi Shaft ---------

PRCo B ECCENTIIC =mmmmmmmmm o s oot

LSS Link Pin

B Lever ------

¥ Feed Dog HOIAETr -mmmmmmmmmm s e e
BES S Regulating Gear --------=--mmmmmmmmmmmmmmmoeoecoeooeoeoos
BB RegUlating Plate ----c-mmmmmommommmomommcmmmme oo

AR Link -------

SHAESE Link Pin

fif Shaft ---------
B4 Pin ---memoeoe-

HE A

% Spring ----
#4PE Washer ---

S PE T DM ECCENTILC =mnmmmmmmmmmmmmmmmmm s o s mmmmmmmm e mmmm e oo e mmee e

BEEES Pin ------

BEIE S E ECCENtric COLLAT ==mnnmmmmmmmmmmmmmmmmmm oo o mmmmmcmmemcememmemmee
Y SEAR UABR ECCENTILC ~mmmmmmmmmmmm oo e e m e

AR Link -------

0O A

% Spring ----

SHAR Link -------

SHAESS Link Pin

& Washer ----
ENTE Collar --

EFH1BR ERing (RP10108) ---ennmmemmmmemmmeommmeecmeemmme e e

EFH1ER E Ring
O ¥R O Ring

) S

FAE Washer (CT1025)-mmnmmmmmmmmem e oo oo
VSl Needle BEATING --n-mmmmmmmmmmmmmmmmm e om e
VSl Needle BEATING --nmmnmmmmmmmmmmmmmmmmm s mm oo
CIPIRILATIER CRING =-nmmmm o m oo

TR Oil Wick ---

S IE T (112 R —
B24% Screw (CT0202 M4-0.7%12) =wememmemmemmemmemmomemmemmemmemmemmememenenee
H24% Screw (CT350248 MS-0.8%6) ~-wnmemmomemmomemmemmmmemmmemmememeememeemeee
H24% Screw (CT0216 M4-0.7%10) =wnnvmmemmemmemmemmmemmemmemmemmemmememennenee
(G121 R —
IR Screw (CTO918 MO-1%6) =-nmmmmmmmmmmmmm oo
Gy . Y L A R —
B25% Screw (MT0729 MS-0.8%6) -wnnrmmemmemmommmemmemmemmemmemmemmmemmeneen e
#24% Screw (MTO0843 MS-0.8%10) ~-nvnmrmmemmommmemmemmemmemmemmemmmemneneen e
B25% Screw (MTO0844 M3-0.5%4) -wnnemmemmemmommmemmemmemmemmemmem oo een e
B25% Screw (MTO845 M6-1#15) w-nemmemmemmemmemmmemmemmemmemmemeememem e
B24% Screw (CTO903 M5-0.8%5) -wmvmmemmmmemmememmememmemmmemmememmememmem e
B24% Screw (CTO1TS M3-0.5%3) -omvmmemmmemmomemmomemmemmmemmomemmememmem oo
FEARAH LAk ASIL =mmmmmmmm s s oo
SRR DM AH Eccentric ASIM. ----mmmmmmmmmm s
BE S EimAl Regulating Gear ASm. ------nmmmmmmsmmm oo

e S L S T e O B e O 4 B R N I e e e N N B A e L e e e e e e e e B N O I e e e e e e e



0.4 #n o BREN B RS Looper Mechanism




0.4 #n o BREN B RS Looper Mechanism

%
Ref. No.

Ykl ok

Parts Number
90ER08&0
2310000902
8MNO05320600A
2310000904
2310000905
2310000906
2310000907
2310000908
2310000909
2310000910
2310000911
2310000912
8MN04280500C
2310000914
8MNO05320400A
2310000916
90ER050
2310000918
2310000919
2310000920
2310000921
8MMO05321409A
231A0000947
2310000924
231A0000951
231A0000953
66800
2310000805
90NB252913
90SCR250
2200001029
2100000403
90SP0208

CZ i

Description

EFATIEE ERing (FO90404) --nnneemmmmeammmeemmeemmeecomcec e

/i@ Eccentric

B2 A% Screw (MT0729 M5-0.8%6) =-n-mmnmmmmmmmmmmmmmmmommo oo oo

AR Link ---------
Bracket -----

K 8
AP Washer
#APE Washer

Efi¥: Collar ----
EfiE Collar ----
#1# Clutch Tension Sleeve
#1# Clutch Tension Sleeve

HHfA Lever

B2k Screw (FT1222 M4-0.7%5)

ER BN Looper Rocker StOPPEr =---m-mmmmmmmmmmm s
B SCrew (MT0944 MS5-0.8%4) ccemmeameameemeemmemeameameemeemmemeameameemes

fifi Shaft -----------

O RE I Tt ) 3 (117

v
i o
FAfE]

A

o

Spring
Spring
Washer
Spring

BE4% Screw (CTO632 M5-0.8%14) -mmmmmmmmemmmmmmoeo oo

fi O Eccentric Asm.
fifi Shaft -----------

FRJEAR Bracket ASM. ----nmmmsmmmmms oo
FRPEAR Bracket ASM. ----nsmmmmmmmms oo

AR Oil Wick ¢ 3

HAESH Link Pin -

VSl Needle BEAring -----c-mmmmmmmmmmmmmm e

CIH1E: CRing --
FLZE Plug (C1029)
fLZE€ Plug (SH4-3)

O A

HEESE Spring Pin

e N T T e e N e e e N N T e N e e i S e e e e e e R R S B



10.JBR A B AH BE 224 Presser Foot Mechanism

=
[\

O
[aN]

<




10.JBR A B AH BE 224 Presser Foot Mechanism

FraR YiklERE

Ref. No. Parts Number

1 2310001001

2 2310001002

3 2310001003

4 2310001004

5 2310001005

6 2310001006

7 2310001007

8 2310001008

9 2310001009

10 2310001010

11 2310001011

12 2310001012

13 2310001013

14 2310001014

15 2310001015

16 2310001016

17 2310001017
*18 2310001018

19 2310001019

20 8SK56322110A
21 2310001021

22 2310000908

23 2200000811

24 2100000323

25 90ER040

26 8SAS56320410A
27 8MCI95301608E
28 8MNO05320400A
29 8MMO05321209A
30 8SC44400810G
31 8MMO06401010A
32 8MMO04281007A
33 2310001207

34 2310001034

35 2310001035

36 8MB85240605A

CZI

Description

15 Stud ----
g Nut -----
¥ Spring -

B Connecting BIOCK ==mmmmmmmm s oo

B A

i Spring --
#if Shaft ------

38 Lower Movable Knife Guide ----m-mmmmmmmmm oo
B AR Lifter ATM -m-mmm s oo e e e

Hh#N Lever --
mhAN Lever ---

MR Lifter Connecting Plate -------mmmmmmmmmmmmm oo oo

AP Washer

1% Stud ----

FifR Lifter Connecting Plate -----=mnmmmmmmmm oo
FE Left Upper Feed Roller Arm ---------mmmmmmmmmmms oo
FE Left Upper Feed Roller ATm =--------mmmmmmmmmmms oo

#8 Pin ---------
fifi Shaft ------
HE Spring -

B4 Screw (MT1020 7/32"-32%21) womeemmmemmmemeemmemmeemmemeemmeemeemeennn
AL Connecting Pin =--mnmm e e oo oo

EfiEE Collar

PEIH R Oil Separator (CTO811)----nmnnmmmmmmmmm s
FAFE Washer (SHO323)--nmmmmmmmmmem e e oo
EFZAITEE E Ring (CT0O209) ~--mvemmemmemmmmmmmemmemmemmemmemmemmem e memmem oo
B2IE Nut (F090512 7/32"-32%21) =wmmemmemmemmemmmemmemmemmemmemmememmemneneen e
B24% Screw (CTO808 M4.5-0.75%16) -wmwmmemmmemmememmememmemmmemmememmem e
B24% Screw (MT0944 MS-0.8%4) -wmnemmemmemmemmmemmemmemmemmememem e nem e
B85 Screw (FT0524 M5-0.8%12) =wmnemmemmemmmmmmemmemmemmemmememem e eeneen e
B25% Screw (MT1030 11/64"-40%5) wemmemmemmememmemmemmemmemmememem e een e
B85 Screw (MT0419 ME-1#10) --wmmwmmmmmemmemmemmemmommem e oo eem e
#2485 Screw (FT0203 MA-0.7#10) =wenrmmemmemmemmemmemmmmemmemmemmemmemmmennenee
P B S Corrugated Ring --------mmmmmmmmmmmm oo
#FS P Safety Plate Holder (MT4001-MT4004)--<mwemmmemeemeemmeemeemeen
HEFSHS P Safety Plate Holder (MT4006-MT4023)--<mmwemmmomeemmeemmeemeemees
I (LR T ) S ———

N OO R NS I O BT NS R NS R WO T NS i NN R e e e e e e e e R e



11. MT4000 / MT4500 5 & #ftLubrication Mechanism For MT4000 / Mt4500




11. MT4000 / MT4500 JE 15 & #tLubrication Mechanism For MT4000 / MT4500

755
Ref. No.
©1
©2
©3
©4
©5
©6
@7
8
©9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
©32
©33
34
@35
@36
©37
©38
©39
40
41
©42
43
44
©45
46
47
48
49
50

Ykl iRk

Parts Number
2310001101
2310001102
2310001103
2310001104
2310001105
2310001106
2310001107
2310001108
2310001109
2310001110
2310001111
2310001112
2310001113
2310001114
22000013111
2200001313
2100001521
2200001315
2100001536
2200001334
2200001327
2100001535
2100001533
2100001534
2200001328
2200001332
2200001316
2200001317
66790
8MMO03201606A
8MA03200306A
8MMO04281207A
8MNO05320600A
8MMO04280607A
8MMO06401210A
8MMO03200606A
2100001505
90SP0310
231A0001139
2310001140
2310001141
2200000550
2200001338
66792
8MN05320400A
231A0001146
2310001147
2310001148
231A0001149
231A0001150

% TR
Description

Z M Lower Feed Roller Cover
Pl Gear ------------
Pl Gear ------------
S Y
IR Pump Seat ------

4% Pump
Worm Gear --------
Latch Spring ------

iRk

IS

WA HE
Amt.Req.
____________________________________________________ 1

MRS Lubricant Guiding Block -------mmmmmmmmmmm oo

il
THIE
THIE

THIRY

£ 01 Filter Cover

NOZZ1E == mmmmmm e o e
A Oil Receiver
O1] TUDE === === e e
O1] TUDE === === e e

O1l MeSh === mmm oo

OFGHER O RiNg (CT1313)-wmermemmemmemmameemeamememmemeemeemeemeememmemeemeaee
SEVEEL Ofl Filter (SHIS21)mmmnmmmemmeemmmeammmemmeemsemmeemmeemeemeeemmeemmean
g AR EEEE Oil Filter Joint (CT1315)---mmmmmmmmmmmmmm oo
REE Latch Spring (SH1536)=-=--=nmnmnmmmmmm e

HE

Oil Tube (CT1324)

P HEIE Oil Tube Joint (CT1327) =-mmemmmemmmeemmmemmmemmeemmmemmeemnemeeenee
M Oil Tube Joint (SHI535)--mmmemmmmmmmemmmemmmemmmemmemmeemceemeee

e
el
e
T
15
R
k=1
LR
LRE
LR
LR R
LR
LR AR
LR AR
THI

#ilifAH Gear Asm.
% Oil Receiver

Stud (SH1533) ----

Washer (SH1534)
Oil Tube (CT1328)
Oil Tube (CT1332)

Filter Screen Clamp (CT1316)---=--=--mmmmmmmmm oo
Filter Screen (CT1317)-mmmmmnmmmmmm oo
Oil Tube (§ 3% § 5) commmmmmmm e
Screw (MT11-30 M3-0.5%16) ==--nmnmmmmmmmmmmms e
Nut (FTBOTTT M3-0.5%3) =ocmcmmmmmm s
Screw (CT0202 M4-0.7%12) =-=-mnmmmmmmmmmmmmm oo
Screw (MT7-29 M5-0.8%6) ----nnnmmmmmmmmmmm oo
Screw (MT1134 M4-0.7#6) =----nmnmmmmmmmmmom oo
Screw (FT1103 MO-1%12) =---mmmmmmmmmmm oo
Screw (CT130406 M3-0.5%6) =--nnnmmmmmmmmmmmmm oo
Oil Tube Joint (SHI505)----nmnmmmmmm oo
THEEFE Spring Pin (SHO508)---=n=nmnmmmm e e oo

WA LB Oil Tube Holder --n-smsemmsemmemsemsemmesmne e e e

flL3E
e

Plug (CT0550) -----
Stud (CT1338) -----

I Ofl Tube (§ 4.1% § 5.7) wmvmmemmemmemmemcemesmeme e
A% Screw (MT0944 M5-0.8%4) <mvmvmememmemnemeemcmememcemeemeemececee

TRl

Pump Asm. ---------

WA LB Oil Tube Holder --n-mnemmremmsemmemsemeemmesmne e

EEEE Pelt

I AH Lubricant Guiding Block ASm. -------nsmmsmmmmmmmmmmco e eooe
ZHEE A Ol Receiver ASIm ---mn-mmmmmmmmm s

e e e e e e e e e B N B e @ ) N R e R e e e e NN B U I A e e o o Il e e e e e e e e e e



12.%% 5 | A HElm RS Rear Puller Mechanism

DN




12.%% 5 | A HElm RS Rear Puller Mechanism

555k
Ref. No.

H@@OO\]O\M-PW[\)»—A
—_

—_

o

— —
(USIN )

©14
©15
©16
17
18
19
20
21
22
23
©24
25
26
27
28
29
30
31
32
33
©34
©35
36
37
38
©39
40
41
42
43

Ykl iR %

Parts Number
2310001201
2310001202
2310001203
2310001204
2310001205
23100012061
2310001207
2310001208
2310001209
2310001210
2310000718
2310000719
2310001213
2310001214
2310001215
2310001216
2310001217
2310001218
2310001219
2200000245
2310001221
2310001222
90ER100
90SCR280
90ER090
8MA06400510A
2200000910
8MB08502816G
8SC44400810G
8SB44400306K
8SB44401507G
8MMO06401510A
8MNO06401000A
8MB95301507K
8MNO06400600A
8MMO06401610A
8SA44400407A
231A0001238
231A0001239
231A0001240
8MMO04281007A
2310001242
231A0001243

CZ

Description

il Shaft ----------
TN Collar ---

HO A

% Sping ------
5 KX Spring Set

MAR Lifter Connecting Plate =-=-=-=n=nmmmmmmmmmm oo
HiE Upper Feed ROIlEr ATm = mmmmmmemm e
WL EEE Corrugated Washer -------mmmmmmmm oo

fiff Shaft -----------

B AT LIfter ATM --mmemmeem e e

%UE Joint --------
BEWE Nut -----emee-
BEWE Nut -----eme--
A% Stud ---------

& (o8 Eccentric

ERIRFETE Ball SHUA —ewmmrmememmmmmmmmemememememmmememomememeeemememememeeeeemeee

SEE0 N (5 11) —
SEE0 -0 (5 11) Q—
5 Washer ------
#fj Shaft -----------

FLFE PIug (CTO24S) - wmmmmemmmmmmmmmmmmemmeemmmemeeem oo
FHFRIEAE  Spring Regulator -----mmsmmmmmmmmm oo

BEWE Nut -----------

EFHIBR Ring (RP10108) -nnnremmmmemmmmeemmmeemmeemmmeccmcecmceccee e

ClE#13 CRing --

EJUAIZE E RiNg (SHOGSS) <onvrmmmmmmmmmemmemmemeemeomemmemmemeemeem e ememeecee
BEE NUt (CTOS533 MO-1%5) —eommmmmmemmemmemmemeemememmemeem oo ememeee e
FE Washer (CT0910)---=m-mmmmmmm oo
BEHE Stud (MT1228 M8-1.25%7) meemmmmmmmemmcemmeemeeeceemeeeeeeeeeeece
B85 Screw (MT1030 11/64"-40%S) —ommmmmmemmmemmemeemm oo
B85 Screw (MT1230 11/64"-40%30) wwommemmmemmemmemmeemeemeemeeemeemeemee
B Screw (MT1231 11/64"-40%T) <ecmemmemmmemmmomeemmmemmemeemmeemeemeenen
B2 45 Screw (MTO845 MO-1#15) meemmmemmmemmoeceeeeeee oo
Bk Screw (MT1233 MO-1#10) <ommmrmmmmmmemmmemmemmemmeemmemeemmeemeemeeneen
255 Screw (MT0726 M4.5-0.75%15) wemmemmmemmemmemmeemeemeemeeem oo
B85 SCreW (CTO9LS MB-1#6) <neemmemmemmmmmemeemmemmemeemeemeemeemmemmemenee
B24% Screw (CTO625 MB-1#16) —wenmemmemmeemmemeemmemmemeemeemeemeemeemmemenee
BZE Nt (SHOTTT 11/64"-40%4) mmemmmemee oo
TR/ CBm AL Eccentric ASmm. —=-mmmmmmmmmmm s oo

SHAEAH Link Asm.
SHAEAH Link Asm.

B8 Screw (FT0203 M4-0.7#10) -wemmeommemmmemmmemmemmemmeemmemeemmeemeemen
BB Rubber Cushion ---=mmmmmmmm e oo

SEARAH Link Asm.

e e i e T e S R e A N e e e S I e e e e e e e e e T e S e e e e R e R e i W S S



13.MT4001-MT4004 / MT4504 5 | FaEfimtefE Rear Puller Mechanism For MT4001-MT4004 / Mt4504




13.MT4001-MT4004 / MT4504 5 | FaEfimtefE Rear Puller Mechanism For MT4001-MT4004 / Mt4504

JPat YrkHRSE %o TR A&
Ref. No. Parts Number Description Amt.Req.
1 2310001301 RS WASHET = m s m s oo e e 1
2 2310001302 FREE] WASHET = m s m s e e 1
3 2310001303 I RRER Clutch Tension SPring --------=-=-s-ssmommcmcmomcococococococoaoaos 1
4 23100013041 ) ) 2
5 2310001305 FF 25 COVEr mmmmmmmmm o e 1
6 2310001306 BIE Clutch Tension SIEEVE ==-mmmmmmmm s oo 1
©7 2310001307 BB BUSHING —onomemmmoeem e e e |
©8 2310001308 e |
9 2310001309 e B Yy O 2
©10 2310001310 SEEL LANK = mmmmmmmm e s oo 1
11 2310001311 BIE Clutch Tension SIEEVE --mmmmmmmmmmm e oo 1
©12 2310001312 BRARFEZTE Ball JOINE =-mmmmmmmmmmmmm oo 1
13 2310001313 FEIER SPACET =mmmmmmmmmmm oo s oo e e oo 1
14 2310001314 Bl SRAFL ~nememmememeemememeeme e eemememeeme e e ee e ee e e e emememeen .
15 2310001315 1 ClULCh SIEEVE =mmmmmmmmm o mmm s 1
©16 2310001316 FBIEHI Bracket ---ememmmmsms s 1
17 2310001317 e '
18 2310001318 S YOKe GUIdE =mmmmmmmmmmmm e e 1
©19 2310001319 L ClUtCh SIEEVE == mmmmmm e e 1
©20 2310001320 L #Eh#y Upper Feed Rollar (28 B) ----=-=-mmmmmmmmmmmmmmmm oo 1
21 2310001321 iR Clutch Driving LeVer ----------mmmmmmmmmmmmmmooo oo 1
©22 2310001322 7e@HG Lower Feed Roller (15B5) -----m-mmmmmmmmmmmmmmmmmm oo 1
©23 2310001323 BB BUSHING —-nmmmm e em e )
©24  90NB2026161 B A S K Needle Bearing (HLE2026) «-----xmnsmmsmmsmmmmmmmmcmcoccceeee 2
25 90ER070 S 7 I D 1
26 8MK05322710A A% Screw (MT1326 M5-0.8%27) =mmnmmmmmmmmmmmmomocmmcococco oo 1
27 8MMO04281007A 4% Screw (FT0203 M4-0.7%10) =--n-mmmmmmmmmmmmmmmm oo 3
28 8MMO06401210A A% Screw (FT1103 M6-1%12) mommmmmmmmmmmmmm oo 1
29 8SB44400305N 4% Screw (MT1329 11/64"-40%3) =mmmmmmmmmmmm oo 1
30 8MN04280600A 4% Screw (CT1223 M4-0.7%6) =-m-mmmmmmmmmmmmmm e 1
31 8SA64400409B BEWE Nut (RPO319 1/4"-40%4) =mmmmmmmmm e 1
32 8SB32440604A B A% Screw (MT1332 1/8"-44%6) mmmmmmmmm e 6
33 8SF36400606A BE5 Screw (RP10217 9/64"-40%8) ~ceemmemmemmeemmemmemmemeemeemeemeecmemeneen 3
34 8MN04280500A 4% Screw (MT1334 M4-0.7%5) =-nmmmmmmmmmmmmmm oo 3
35 8SMA08500613A BEME Nut (RP10208 M8-1.25%6) ==-n-mmmmmmmmmmmmmmmmoocoeooococococooee 2
36 2310001336 N Yoy <) 2
©37 2310001337 e @y Lower Feed Roller (0 B5) ------n=m=mmmmmmmmmmmmmmmm oo 1
38 2310001338 T #@if Upper Feed Rollar (22 ) ------===m=mmmmmmmmmmmmmmmmcm oo 1
©39 2310001339 e @G Lower Feed Roller (12 Bj) -------m=mmmmmmmmmmmmmmm oo 1
40 2310001340 T @i Upper Feed Rollar (18 ) ---=---=m=mmmmmmmmmmmmmmmmmm s m oo 1
©41 2310001341 e @G Lower Feed Roller (10 BSj) -------m-mmmmmmmmmmmmmmmm oo 1
42 2310001342 e @EEG Lower Feed Roller (0 B) -----m-mmmmmmmmmmmmmmm oo oo 1
43 231A0001343 L Clutch Sleeve ASIM, =-mmmmmmmmmmmmmm s 1
44 231A0001344 T Ej#HElAH Upper Feed Roller Shaft ASm. -=-=---smmmmcmmmcmcocccooooeee 1
©45  8MB85241006K 1245 Screw (CT0621 M3.5-0.6%10) =nn-mmmmmmmmmmmmmmmmmmm oo 2
©46  231A0001346 SR 10K AL <-moeoememmeeemememememeememememememeememememem e e emememememee |
47 231A0001347 fedEhlimAl Lower Feed Roller Asm. (15 B4) ----=-m-mmmmmmmmmmmmm oo 1
43 231A0001348 fe@EhnfH Lower Feed Roller Asm. (12 B) ----=-=nmmmmmmmmmcmcmcmcmcmcmcmacee 1
49 231A0001349 fedEhlimAl Lower Feed Roller Asm. (10 B4) ----=---mmmmmmmmmmcmm oo 1
50 231A0001350 fedhlimAl Lower Feed Roller Asm. (OF) ------=nm-mmmmmmmmmmcmm oo 1



13.MT4001-MT4004 / MT4504 5 | FaEfimtefE Rear Puller Mechanism For MT4001-MT4004 / Mt4504




13.MT4001-MT4004 / MT4504 5 | FaEfimtefE Rear Puller Mechanism For MT4001-MT4004 / Mt4504

JPat YrkHRSE %o TR BT &
Ref. No. Parts Number Description Amt.Req.
51 2310001351 FEZE ((QVET mmmmmmmmm e m e e 1
52 2310001352 HEREE SEUA == m e m o mm e e 2
53 8MB04280607K hEE% Screw (MT0233 M4-0.7%6) ==-mmmmmmmm o 2
54 8MNO05321000E 2% Screw (MT0843 M5-0.8%10) =mmmmmmmmm s s 2
55 2310001355 FEZE (CQVET mmmmmmmm o m e e mmae 1
56 8MB04280608A &% Screw (UTBO130 M4-0.7%6) ==mmmmmmmmmm s 2
57 231A0001357 SEEAEAH LANK ASIM. =mmmm oo s 1
58 231A0001358 FEEHAH Puller ASm.(P) —ommmmmmmm e 1
@59  231A0001359 HofifiAH Puller ASM. (P2)---n-mnmmmmmmmmmmmm oo 1
@60 231A0001360 HFEEHAH Puller ASm.(P 1) —ommmmm oo 1
@61 231A0001361 FElR AL Puller ASm. (PO)=n-nmnmmmmmmmmmmmm e oo oo 1
62 2310001362 EH#E Upper Feed Rollar (59 B5j) ---------mmmmmmmmmmmmmmmm e oo 1
@63 231A0001363 HEHAE Puller ASmM. == mmmmmmm oo 1
64 8MA05320408A BEME Nut (CT1028 M5-0.8%4) <ommmm e 1

O FE# 40 I B Must be sold in complete set
@457 iiCustom-made Item



A

Rear Puller Mechanism For MT4006-MT4012 / MT4506-MT4523

14.MT4006-MT4012 / MT4506-MT4523 #%5 | =#8




14. MT4006-MT4012 / MT4506-MT4523 % 5 | = Hi s He ks
Rear Puller Mechanism For MT4006-MT4012 / MT4506-MT4523

Jr k%
Ref. No.

[Ce N

©10
11
©12
13
14
15
©16
17
18
©19
©20
21
©22
©23
©24
25
26
27
28
29
30
31
32
33
34
35
36
©37
38
©39
40
©41
42
43
44
©45
©46
47
48
49
50

Ykl iRk

Parts Number
2310001301
2310001302
2310001303
23100013041
2310001305
2310001306
2310001307
2310001308
2310001309
2310001310
2310001311
2310001312
2310001313
2310001314
2310001315
2310001416
2310001417
2310001418
2310001419
2310001420
2310001421
2310001422
2310001323
90NB202626
90ER070
8MKO05322710A
8MMO04281007A
8MMO06401210A
8SB44400305N
8MN04280600A
8SA64400409B
8SB32440604A
8SF36400606A
8MNO04280500A
8MAO08500613A
2310001436
2310001437
231A0001438
231A0001439
2310001440
2310001441
2310001442
2310001443
8MB&5241006K
231A0001346
231A0001446
231A0001447
231A0001448
231A0001449
2310001351

CZI

Description

FPE Washer -----mmmmmmmm oo
FPE Washer -----ommmmmmm o
S IJPEEER Clutch Tension Spring
HEE B8 ClutCh —-mmmmmmm s
B 101 /) G
##E Clutch Tension Sleeve
Fl#B Bushing --------mmmmmmmmmmmr e
FliBl Bushing --------mmmmmmmmmmmrm e
FPE Washer -------mmmmmmmmmmoo oo
SHEARE Link ---mmmmmmmm s
% Clutch Tension Sleeve
ERR 296 Ball Joint
FEER Spacer --------mmmmmmmmmoe e
B Shaft ---m-mmmmmem oo
£14 Clutch Sleeve

T Hjfwil Bracket

] SRAFL —-emmmmmemmmemmmmem e e e

il Yoke Guide

£14 Clutch Sleeve
T #Efis Upper Feed Rollar (226%)
F7if% Clutch Driving Lever
fe@Ehfis Lower Feed Roller (125%)
B Bushing ---------mmmmcmmmmmcmmcccceee e
B [A)7E S X Needle Bearing (HLF2026)
EJZHIER ERing --------mmmmmmmmmmmcmcceeee
4% Screw (MT1326 M5-0.7%27)
4% Screw (FT0203 M4-0.7%10)

8% Screw (FT1103 M6-1%12)
% Screw (MT1329 11/64"-40%3)
8% Screw (CT1223 M4-0.7%6)
EBE Nut (RP0319 1/4"-40%4)
g% Screw (MT1332 1/8"-44%6)
g% Screw (RP10217 9/64"-40%8)
145 Screw (MT1334 M4-0.7%5)
BEME Nut (RP10208 M8-1.25%6)

fe@Ehlit Lower Feed Roller

F @i Lower Feed Roller

Ef4#H Clutch Sleeve Asm.
T Ehfimdhil Upper Feed Roller Shaft Asm.
F#ifiii Upper Feed Roller (18¢%)
e BEhifim Lower Feed Roller (10 B%)
F#ifiii Upper Feed Roller (28¢%)
fe@Ehfs Lower Feed Roller (15%%)
12545 Screw (CT0621 M3.5-0.6%10)

SHEAEAH Link Asm.

fedEfmAl Lower Feed Roller Asm. (12 &)
fedEfmAl Lower Feed Roller Asm. (0 &%)
fedEhlimAl Lower Feed Roller Asm. (10 1)
fedEhfimAl Lower Feed Roller Asm. (15 1)
FEE COVer -mm-mmmmmmmmmmmm oo

= = e e = DN e e e e e e = DO WO WO ON = = = = L0 = = DO DD e e e e e e e e e e e e DN e e = DD e



A

Rear Puller Mechanism For MT4006-MT4012 / MT4506-MT4523

14.MT4006-MT4012 / MT4506-MT4523 #%5 | =#8




14. MT4006-MT4012 / MT4506-MT4523 % 5 | = Hi s He ks
Rear Puller Mechanism For MT4006-MT4012 / MT4506-MT4523

755
Ref. No.
51
52
53
54
55
56
@57
@53
@59
60
61

Ykl iRk

Parts Number
2310001352
8MB04280607K
8MNO05321000E
2310001454
8MB04280608A
231A0001357
231A0001457
231A0001458
231A0001459
231A0001460
8MAO05320408A

CZI

Description

BEE StUA = mmmmmmmm e e
1244 Screw (MT0233 M4-0.7#6) =wnnnnmemmmmmmmmmmmmemmmcnes
1244 Screw (MTO0843 M5-0.8%10) --=wnmmmmmmmmmmmmmmmmneeeeas
HEZE COVEL ~mmmmmmmmmmmmmm e mm e
%454 Screw (UTBO130 M4-0.7%6) -=wxmmmmmmmmmmmmmmmmcceaeas
SEARAH Link ASM. --mmmmmmmmm e
HEfitAH Puller ASm. (P2)-mmmmmmmommmmmmmm oo
HEfitAH Puller ASM.(PO) —mmmmmmmmmmmm e
HElRAH Puller ASM. (P1)--mmnmmmmmmmmmmmmmm e
HEfGAE Puller ASM. (P) —=-cmmmmmmmmmmommm e
B2 Nut (CT1028 M5-0.8%4) —memmmemmmmemmce oo

OFE 540 I = Must be sold in complete set
@53 iCustom-made Item

— e e e e e DD DO DD



15.667091&66706 £ 4 Thread Stand Mechanism (MT4001-4004)

21 26

ZFHEYFEAmE. Req.

Model
MT MT
B N _
Ref. No. 4001-4002 | 4004
24 2
25 2 4




15.667091&66706 £ 4 Thread Stand Mechanism (MT4001-4004)

Frak YRR I A&
Ref. No. Parts Number Description Amt.Req.
o1 667051 FEMEROA CUD === mmmmmm s e s oot 1
©2 667052 L #EUpper Thread Stand Rod ==--=======mmmmmmmmmmmmemeoooeeeeo 1
©3 667053 2 T O == - m - mmm o m e m i m e 1
©4 667054 TFHAELower Thread Stand RO ==-=m-mmmmmmmmm oo 1
©5 667055 T B W ASHET = m - m - mmm oo mee 2
©6 667056 BEIEINULE e ememememem e e e e e e e e e e e e e e emememem e e ememememememememeee |
o1 667057 T TEABIACKE! = mmmmmmmmm o m e e 1
©8 667058 BB AR SCIOW === mmmmm e m oo oo 3
© 667059 BELIEINLE - emmem e e e e e e e e e e e e e e e emememememememememememememememememeee 1
©10 6670510 B 5 S OO —mmmmememememem e e e e emem e e e eeem e e X
O11 6670511 B ATIT e emem e e eeem e e e e e emem e e e e e eeememem e em e e emememememeeeen "
©12 6670512 B O BIACKET = mmmmm e e e e e 1
©13 6670513 SE AR AEThread GUIAE =-nnnmmmmmmmmm e oo oo m e m e m e mmmmee 1
©14 6670515 FRAEHHSPOO] PiN  =mmmmm o mm e s e 4
©15 6670516 T HESPoo] Retaining FIg ------mmmmmmmmmmmmmmmm oo 4
©16 6670517 GBS AL —mem e e e e e e e e e e ee e e eeeeemememeee 4
©17 6670518 HAE SPOO] ST mmmmmmmmm oo oo 4
©18 6670519 L FE R BIS Pring WaSher -------mmmmmmmmmmmmm oo 4
©19 6670520 e 4
©20 6670531 SEAETHEEAd ATTN <= mnmm e mmm o m o e e oo 2
©21 667061 H A ESPOO] Set Bracket =---n-mmmmmmmmmmmmm oo 9)
©22 6670523 T T 4
©23 6670524 B2 A SOLEW —mnememememem e e ememememeeeeememememeeem e mememeeeemememememeeeemee 4
©24 6670525 B R BIS pring WaSher ------nmmmmmmmmmmmmm oo ;
©25 6670526 T ]
©26 66706 #2040 Thread Stand ASm (MTA004)-=-mnmmmmmmmmmmme e 1
©27 667091 #2984 Thread Stand Asm (MT4001-MT4002)---=--==-n=snn=mmmmmmmmmmmmmeemneee 1
©28 667092 H A ESPOO] Set BrACKE! =-=mmmmmmmmmmm s mmmmmm oo 1
©29 667093 A e To) I )
©30 667094 BT FRS QAL =-nmmmmmmmmmmmmm e oo 2
©31 667095 FRAEBHSPOO] PIN  =mmmmmmmmm e 2
©32 667096 T HESPo0l Retaining Fig —----mmmmmmmmmmmmm oo oo oo 2
@33 667097 HERLCLAMD == === oo oo oo oo oo oo 2
©34 667098 B SCIOW --nenenmms s e ememememm s e ememememee e ee e memememe et e emememee 2
©35 667099 T FE R BIS Pring Washer -------mmmmmmmmmmmmmme oo 2
©36 6670910 e 5
©37 6670911 FH B W ASHET === e m e e e e e e e e e 2
©38 6670912 T S 5
©39 6670913 THRELower Thread Stand RO ==--n-mmmmmmmmm oo 1
©40 6670914 HEBLCLAMD -=nmmmmmmmm e e e e e e 1
©41 6670915 B AR SCIEW == e e 2
©42 6670916 = N O 2
©43 6670917 R Upper Thread Stand ROd ==-=--mmmmmmmmmomm oo 1
©44 6670918 SEAEETNIEAA ATTI == mmmmmmmmm o m oo 1
©45 6670919 FLBECAD --nnemmememmmeemem et em et em et em et e |



16.66711-5 ##Z2 Thread Stand Mechanism (MT4006-4012)




16.66711-5 ##Z2 Thread Stand Mechanism (MT4006-4012)

JFak YrkHESE
Ref. No. Parts Number
O1 66711501
©2 66711502
©3 66711503
©4 66711504
©5 66711505
©6 66711506
©17 66711507
©8 66711508
©9 66711509
©10 66711510
©11 66711511
©12 66711512
©13 66711513
©14 66711514
©15 66711515
©16 66711516
©17 66711517
©18 66711518
©19 66711519
©20 66711520
©21 66711521
©22 66711522
©23 66711523

A A HE
Description Amt.Req.
HBHARE Thread Guide ------m-mmmmmmm s 2

B HOIART == mmm el 4

HHE Thread Guide ----=-=mmmmmmmmmm oo 4

BEAR S CIEW =mmmmmm oo sl 1
BRI N UL = m o e el 6
FE Thread Stand ROd -=-========mmmmmmmm e 2
i N 1 R P 1
FEUH JOINt ~mm e e s 1
FRAEIEE Spool Set Bracket =------mmmmmmmmmmco oo 2
HHBL BUSRING ~-mmmmm s e s e 2
T 2
BRI N = m el 2
BEAR S CrEW mmmm e e ool 6
FEJEE BASE =-mmmmmmm oo 2
FRAE SPOOL Set =mmmmmm e e ool 12
FRIET A St =-mmmmmmmmm oo 12
FRAEHH SPOOL Pin =mmmm e e sl 12
FREBEH SPOOL PIN —-mmmmmmm oo 12
S FAPE Spring Washer -=----mmmsmmmmm ool 12
BRME NUL mmmmmm e ool 12
BEAR S CIEW =mmmmmm s ool 1
BEAR S CIEW o mmm ool 1
BRI N UL = m o e m ool 2



17. MT4006-4012 $285 14 Tension Stand Mechanism(MT4006-4012)




17. MT4006-4012 $285 14 Tension Stand Mechanism(MT4006-4012)

Jr k%
Ref. No.
1

O 00 1 O\ L A~ W o

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25

Ykl iRk
Parts Number
2320001701
2320001702
2320001703
2320001704
232A0001705
232A0001706
2310001905
8MC05321208A
2310000310
2310001910
2310001911
66441-2
8MK95301407A
2100001121B
2200000303
2100001132
2200000305
2100001127
2100001126
22000003081
22000003091
2310000341
2310000342
2310000343
2310000344

CZN

Description

FARREE Tension Post SUPPOIt-----nnrmmmmmmsmmmoomo oo

IHE P Plate

ELHREE Tension POSt SUPPOIt-ns-nnsmmssmmmmmsm oo
FRMRI Release Wedge-----nnrmommmmmmmmmmmm oo eeeeee
%a#RAH Thread Tension Mechanism ----------znnsmmmommmmocoeo oo
#a#RAH Thread Tension Mechanism ----------znmsmmmommmmocceo oo

fifj Shaft ------
Screw (M5-0.8*%12) (MT0332)
Spring -
Spacer (See left Page) (CTO3091)-----=-mmmmmmmmmmm oo

IRk
“j[l:ll:l faray

e
b 55

BE#5 Stud (See left Page) (CTO3081)---=mnnmmmmmmmmmmmmmm oo oo

HE#% Paster--
1255 Srew----
o 7 R e

Tension Nut (Blue) (SH1121) =---==mmmmmmmmmmmmmmoe e

£% Bushing (See left Page) (SHI122)-----mmmmmmmmmmmm oo

O A

T

Spring (Blue) (SHI132)-=-nmmmmmmmmmm e

#EE [ Spring Seat (See left Page)(CT0305) -------mnmmmmmmmmmmmmmmmcmmcoeeeee
FHEEE Felt (Seeleft Page)(SHI127) ---mnmmmmmmmmmmmms oo
e JJPEH % Tension Disc (See left Page)(SH1126) ------m--mmmmmmmmmmmmmnanes
BEKE Stud (See left Page) -----m-mmmmmmmmmmmm ool

b
7

Hh#% Lever---

ey

iZH Stud----

DO DO

—_



18. FEHLZEM Gauge Parts

23-A PRESS FOOT

STANDARD TYPE

CUSTOM-MADE ITEM

MODEL D%ETi%LCEE PARTS NO.
MT4001 5231PFO101A
304" 5231PFO401A
" 5231PF0403A
1-1/8" 5231PF0405A
114" 5231PFO406A
112" 5231PFO408A
MT4004 4 314174 5231PFO41 1A
316:34-3/16 | S231PFO412A
1/4-1-1/4 5231PF0413A
3/16-1-3/16 5231PF0414A
1/4-102-1/4 5231PF0415A
1/4" 5231PFO601A
MT4006 | 3/8" 5231PFO602A
13" 5231PEOG03A
MT4009| 1/4" 5231PF0901A
316" 5231PF1201A
MT4012| 1/4" 5231PF1202A
Smm 5231PF1203A

24

24-A PRESS FOOT

NARROW GAUGE TYPE (LESS THAN 5mm)

FOR MODEL MT4004-[ ][] ]A

MODEL DE%%LC% PARTS NO.
34" | 5231PFO402A
1" 5231PFO404A

MT4004| 1-1/8" | 5231PF0410A
1-1/4" | 5231PFO407A
1-172" | 5231PF0409A

24-B  PRESS FOOT

MODEL DII\SH%E&%LC% PARTS NO.
3/4" 5231PF0402B
1" 5231PF0404B

MT4004| 1-1/8" | 5231PF0410B
1-1/4" | 5231PF0407B
1-12" | 5231PF0409B

3 NEEDLE REQ.

MODEL NO.|QTY |MODEL NOJ QTY
MT4001 | 1 | MT4004 | 4
MT4006 6 MT4009 9
MT4012 | 12




18. E#LZEM: Gauge Parts
Ykl dm sk

55

Ref. No. Parts Number

1

O 00 1 O\ L A~ W o

11
12
13
14
15
16
17
18
19
20
21
22
23
23-A
23-B
23-C
23-D
23-E
23-F
23-G
23-H
24
24-A
24-B
24-C
24-D
24-E
24-F
24-G
24-H
24-1
24-]
25

5232110001
2310001807

8MN04280500C
8SN32440300A
8MN04280400A
8MP03200606A
8SE36400806A
85C44400909S
8MB95301107A
8SC36400705K
85SB36401205K
8MB85240406K
8MB03200304M

5231PF0401B
5231PF0401C
5231PF0401D
5231PF0401E
8MB04281007K
8MN04281000A
8MA04280307A

5231PF0404C
5231PF0404D
5231PF0404E
5231PF0404F
5231PF0404G
5231PF0404H
5231PF04041
8MB85240607K
2310001828

CZN

Description

$HBE Needle Clamp -----nmmmmsmmm oo
R Thread Guide ------m-nsmmmsmms oo
$ Uol13 #14 Needle =--mmnmmmmmmmmmm oo

$1#% Needle Plate
e Feed Dog --

AEARET Retainer LOPPer =-=-=m-mnmmmmmmmmmm ool

#KJ# Bracker ----

AP Looper HOlder ---n-mmnsmmmmmm oo
AP Looper Holder ---n-mmnsmmmmmm oo

N 0l WD N A
#2554 Screw (US0360110 1/8"-44%2.5) —neammeemmmermmeameemcemec e
B2 5% Screw (CT0229 M4-0.7%4) =nmremmeammeemmernemmee e
B5% Screw (MTO0142 M3-0.5%6) --nmremmmmmemmemmemmemme e
B2 5% Screw (SHO530 9/64"-40%8) -rxnmeemmremmeammeemnemneemee e
B Screw (MT1817 11/64"-40%6) —-nnemmemmemmeemmemmemeec e
255 Screw (CTO706 M4.5-0.75%12) =-nemmremmrermmeemmsermneemeemeecnecee
B255% Screw (MT1819 9/64"-40%7) =remmeemmremmermea e mneemeemceceecee
B25% Screw (MT1820 9/64"-40%12) -<mmmemmmemmreemmeemmnemnemncemeemeecee
%% Screw (PMDO10166 M3.5-0.6%4) ---nnemmeemmeemmemmemeecme e
B25% Screw (MT 1827 M3-0.5%3) -enmeemmemmemmemme e e

EAM Presser Foot

JFARIEE Presser Foot Guide (See Left Page )-------=-=-=n-mnmmmmmmommmecoeeees
JRIAIEEAR Presser FOOt Link =-mnmmmmmm e oo oo
JFRBATAA Presser FOOt ATM =-=mmmmmmmmm ool

JEEAE M EE Spring

[EEH Pin -------

B25% Screw (CT1237 MA-0.7#10) -nemmmemmmemmmeemmmemmmemmmemneem e mnemees
e N Tk (O LD i () U —
B Nut (CT0238 M4-0.7%3) -nemmmemmmemmmemmmeommemmmemmmemnem oo

BRIl Presser Foot

BRI EE(A) Presser Foot Guide (Right) (See Left Page )--------c--mmmmmmemmanes
RV (ZE) Presser Foot Guide (Left) (See Left Page )-----------mmmzomemameee
JFERAIEE Presser FOOt Bracket -----=n=nmnmmmmmm e

T Plate --------
SRR —
WP Bracket ----
$8 Pin ------m-m---

FEFEER Safety Plate Holder =----=-m-mmmmmmmmmm ool
BEES Screw (M4.5-0.75%4) mmmmemm e
BE4%% Screw (CT0637 M3.5-0.6%6) mmnmmmmmmmmmmmmm oo
SESREIE LoOpEr HOLET =-mmmmmmmmmmmmmmmm e

L A I O R T = = L = DN o= = NN = = L

> i S S I N R e e N}



19. TRO02 #&5E 18w Z/F413R Parts List For TR0O02 Roller Set (Custom-made Item)




19.TR002 &5k = dmAH 25 4F71F% Part List For TR002 Roller Set

Fr k%
Ref. No.
1

O 00 1 O\ L A~ W o

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35

Ykl iRk

Parts Number
4TR00201011
4TR00201021
90BB1026082
4TR0020104
4TR0020105
4TR0020106
4TR00201071
4TR0020108
66641
4TR0020110
4TR0020111
8MAO06400510A
8MMO08502013A
90PW080
4TR0020115
8MNO06400600A
4TR00201171
8SC44401008A
4TR0020119
4TR0020120
4TR0020121
2200000910

4TR0020125
8MH85240500A
8WE37002400A
4TR0020128
4TR0020129
4TR002A0130
4TR002A0131
8MH04280400A
8S5C44400812A

§WK45002900C

CZN

Description

TR ROILT = oo oo oo

#ifl Shafe ------------

TREREHIZK Ball BEaring -------nmmmnmmm oo
72 F 7 E M Elastic Tape Guide -------mm--nmmomommmmmo oo

1588 Roller Seat

FEEBAREE Roller HOLAET AT =--nnmnmmmmmmm o oo s mmmm s s mmmm e e mmm e e
DT 7l ) | [ o
[E] AR T LOCK LEVET = mmmmmmmmmmmmm s e e e e
FNFEARE T SPANNET OV <o mmm e
& 9 Holder Bracket SEat ------nmmmmmmmmmmmmomommmmmmmmmmmmmmmmmmmmmmmmeee
Y8 Holder Bracket ----n-mnmnmmmmommmmommmmmmc s mmcmmmm e mmmmeee

BEWE Nut (CT0533)

U255 Screw (CTO106 M8-1.25%20) <nmmmmemmmmmeemmmmeecmemeemmeeemeeemmee

5 Washer -------

SHLEZPHE Connecting

Block ==mmmmmmmm oo

B AR Screw (CT0244 MO-1%6) =mmmmmm e
T ZH Holder Bracket -=---mmmmmmmm oo oo
B Screw (SH1225 11/64"-40%10) <nxemmeemmemmemeemmeemeemeemmeemeemeemnene

IEHE Stud ----------

VRERE Roller Holder ATm ~-m-mmmmm e
VRERE Roller Holder ATm —-mmmmmm e oo e
BB WaShING =-mmmmmmmmm e e s e e oo e

TEER COLLAT ==mmmm e oo
IR Screw (CT0923 M3.5-0.6%5) =-nnmmmmmmmmmm oo
ARiEHE Wood Screw (CLAS0427) ---mmnmmmmmmmmms s
P HANALE == mmmmm e el
1 EPE Tension Roller Slider Stop -=--=-=====mmsmmmmmm oo

g AH Roller Asm
g AH Roller Asm

8% Screw (CT1134 M4A-0.7%4) ommmmmm e
B85 Screw (CLAS0424 11/64" -40%8) wemmemmemmeemeemeemmemeemeemeemeemeemmenen-

T = = DO DD — LD = = = DD — DN — DN DD — — L O DD

DN LWL DO B!



20. ZE=HL [ Supporting Board

nt 520

SR




20. ZE=HL [ Supporting Board

Jy k%
Ref. No.

..@OO\]O\M-PW[\.)?—‘
—_—

[ 2V
@13
@14
@15
16

@17

Ykl iRk

Parts Number
2310002001
8MB06405609S
2310002003
8WF03131706A
66944
8MB06406507B
2200001504
90SWO070
8MAO06400612A
2200001510
2200001511
2310002012
8SAT9180613A
8MB06401607M
8SCT79187827B
66816-1
66816-4

CZN A

Description Amt.Req.

FZFEEE Belt COVEr =mmmmmmmmm oo oo
B85 Screw (M6-1%56) (MT2002) -<nmeemmmemmmmemmmemmmemmmemmeemeemeeemeeeee
R E Belt COVEr mmmmmmmmmm oo
ARERHE SCreW (CT1516) =mnmmmmmmm e e
JREBE Rubber Cushion --------mmmmmmmmmm oo
BEHE BOIt (CT1507 M6-1¥65) wmmemmmemmemmmemmeem oo
FHE Washer (CT1504) =-mnmmmmmmmm e e e oo
g BB Spring Washer (CT1505) ----m-smmmmmmmmmmm oo
BEE NUt (SHO242 MO~ 1#6) —nmmemmmemmmmemmmemmmemmeeemeee oo
BB WaSher =----mmmmmmmm oo oo
BIBIR Rubber Washer -----s-mmmmmmmme oo
HFHEAM Supporting Board -------=mmmmmmmm e oo
BHE NUt (CT1S14 5/16"-18%6) cwemmmemmmmeemm e eemeemm oo
BZFE Stud (CT1503 M6-1#16) <-memmmemmmmmmmmemmmemmeemeeemeeceeeeeeeeeeee
SRFTIEAE BOLt --mmmmmm oo
L #E M Supporting Board -----=-=-smmmmmmmmm oo
PITEAR Supporting Board =-=-=-=-===nmmm e

@ 5k Custom-made Item

Ll 2 \S R S e oo I e R e



21. T H KK Accesseries 7




21.C H R[4 Accesseries

JPig PrkHRSE I BT &
Ref. No. Parts Number Description Amt.Req.
1 66700 PEMUAH Pedel COMPIEte =--mnmmmmmmmmmmm o s 1
2 66695 PREEAL Chain Set ---m-mmmmmmmmmmmm oo 1
3 66840 ZEEREA AR Threading Bar ---------m-mmmmmmmmmmmmmmom oo 1
4 2100001521 SEPE RS Oil Filter (Sh1521)=nmmnmmmmmmmmmmmm oo 1
5 66720 T2 O1] FUNNE] = m o m e e e e 1
6 66846 [5EEEE Mechine COVET =--nmmmmmmmmmmmmmmmmm oo oo oo 1
7 66721 DTS 3 [ 1
8 66831 T HLE Bag (AM-=6751)=mmmmmmmmmm e 1
9 66715 THFE O1] CONLAINET ===mmmmmmmm e e oo e 1
10 66636 AT Spanner 3MM  -----emmmmmmm e 1
11 66637 AT Spanner 4MM  -----ememmmmm oo 1
12 66612 HEFEHC T Wrench 10MM  =-m-mmmmmmmm e 1
13 66613 BATTHT Wrench 7/8 MM =--nemmmmmmmmm e 1
14 66690 T T TWEEZET =-mmmmmmmmm e e 1
15 66729-14-5 ST UO113 #14 Retainer Needle -----mmmmmmmmmmmmc oo 1
16 66665 AL T Screw Driver (Large) =----------=-=mmmmmmmmmmmmmmmmmm oo 1
17 66666 AL Screw Driver (Medium) =-----=-=nmmmmmmmmmmmmmmmmmmmme oo 1
18 66639 ANAPT Spanner 1.SMM (UTB0439) «---xmcmmmmmmmmmcmeccmcccccocoeeeee 1
19 66667 JINEE T Screw Driver (Small) =---m-mmmmmmmmmmmmm s 1
20 66722 FITH STECON O] == mmm e e e e e 1
21 6MT6306-C-05-10  ZEEHF PAILS LSt cenvrmemmammmmemmmmemmememmamemmemememeememeamemmamemmemeameneenes 1
22 6MT62E6-1-03-05 i I ZAHE Instruction Manual -----------s=mnmmmmmmmmmmm oo 1
23 66452 L T R 1
24 66746-1 PRFUFE SYFOTOTM ==mmmmmmmmmmmmmmm e oo e 1
25 66746-2 PRFUFE SYFOTOrM =mmmmmmmmmmmmmmmm oo 1
26 66411 T O 1
27 66411-1 B R B ARFE CArton -----nnmmmmmmmmeee e 1
28 66200 RS E GUATrAULEe -----nmmmmmmmmmmmmmmmmmmm s oo 1
29 66746-3 PRFIBE  StYTOfOIT =-nmmmm o st 1



22.MT GAUGE PARTS LIST

g A siagiicl $ B4 o JEE ) FH F M & AR i &l i R gl A il il A 8
MODEL | GAUGE SIZE NEEDLE THREAD PRESSER NEEDLE | FEEDDOG | LOOPER  |RETAINER BAR NEEDLE | RETAINER | LOOPER
(INCH) HOLDER GUIDE FOOT ASM. PLATE HOLDER GUARD LOOPER
D S5
N | N~ | ]}
[
MT4001 | - 523INC00241| - 5231PFO101 5231TP0023 | 5231FD0023 | 2310001828
5231PF0401
3/4 5231NC00011 5231TPO001 | 5231FD0001 | 2310002221
5231PF0402
5231PF0403
1 523INC00021| 23100022011 5231TPO002 | 5231FD0002 | 2310002222
5231PF0404
5231PF0405
1-1/8 523INC00031 5231TPO003 | S231FD0003 | 2310002223
5231PF0410
5231PF0406
1-1/4 5231NC00041 5231TPO004 | 5231FD0004 | 2310002224
5231PF0407
MT4004 23100022021
5231PF0408
1-172 523INC00051 5231TPO00S | 5231FD0005 | 2310002225
5231PF0409
--------------- 5232110001
1/4-3/4-1/4 $23INC00071| 23100022041 | 5231PF0411 5231TPO0I3 | 5231FD0013 | 2310002227
3/16-3/4-3/16 523INC00221| 23100022021 | 5231PF0412 5231TPO014 | 5231FD0014 | 2310002226
1/4-1-1/4 523INC00101| 23100022051 | 5231PF0413 5231TPO0I5 | 5231ED0015 | 2310002230
3/16-1-3/16 523INC002311 23100022031 | 5231PF0414 5231TPO016 | 5231FDO016 | 2310002234
1/4-1/2-1/4 523INC00101| 23100022051 | S5231PFO415 S231TPO017 | 5231FD0017 | 2310002230
MT4006 1/4 523INCO0091| 23100022021 | S5231PF0601 5231TPO009 | 5231ED0009 | 2310002229




22.MT GAUGE PARTS LIST

T R Sl & & H JRE Al AH & A 5 R B B g g A iy &) #il BR B
MODEL | GAUGE SIZE | NEEDLE THREAD PRESSER | NEEDLE PLATE LOOPER RETAINER BAR ~ NEEDLE RETAINER LOOPER
(INCH) HOLDER GUIDE FOOT ASM. - HOLDER GUARD LOOPER
Y
i & AN N
b
3/8 5231INC00201 | 23100022051 5231PF0602 5231TP0021 | 5231FD0021 | 2310002240
MT4006
1/3 523INC00211| 23100022031 5231PF0603 5231TP0022 | 5231FD0022 | 2310002233
MT4009 1/4 5231INC00101 | 23100022051 5231PF0901 5231TPO010 | 5231FD0010 | 2310002230
--------------- 5232110001
316 5231INC00061 | 23100022031 5231PF1201 5231TPO006 | 5231FD0006 | 2310002226
MT4012 1/4 523INC00071 | 23100022041 | S231PF1202 | 5231TP0007 [5231FD0007 | 2310002227
Smm 5231INCO0081 | 23100022031 5231PF1203 5231TP0008 | 5231FD000S | 2310002228




MT4004P0-064
4-Needle Double Chain Stitch Machine

MT4006P0-064
6-Needle Double Chain Stitch Machine

MT4012P0-048
12-Needle Double Chain Stitch Machine

CHING CHI MACHINE CO., LTD
http://lwww.kingtexsewing.com.tw

The specifications and / or appearences of the equipments described in
this catalogue are subject to change without further notice.

FHRIGRTIEE S, BB R ULE, T E R S MEHE RSB RS, S TS UL B A EE R

C RS BIRAT



